RH25206PM

- NO. | DESCRIPTION SPEC NO. | DESCRIPTION SPEC
1 RUBBER FRONT COVER 60 | SPRING WASHER 5
2 SHAFT RING 28 61 | SCREW M5*14
3 RING 28 62 | POSITIONING CAP
4 40 LOCK SHELL 63 | KEY5*12
5 CHUCK SPRING 64 | SMALL FLAT GEAR
6 TELEFLEX 65 | SPRING WASHER FOR SHAFT | 15
7 ROLLER 8*19 66 | BEARING 688-27
3 STEEL BALL 8 67 | STEEL SLEEVE 12*8*8
9 O-RING 24*28%2 68 | O-APRON 31572
10 | O-RING 15*19%2 69 | BEARING 6201-2RS
11 | RAMBAR 70 | ROTOR
12| SCREW M5*30 71 | BEARING 608-27
13 | SPRING WASHER 5 72 | SCREW ST4.8%65
14 | FLAT WASHER 5 73 | WINDRING
15 | FRONT CYLINDER 74 | STATOR
16 | WASHER 36 75 | FLAT WASHER 5
17 | WOOLEN CUSHION 76 | SPRING WASHER 5
18 | SKELETON OIL SEAL 50*35*8 77 | SCREW M5*50
19 | SHAFT SPRING RING 40 78 | HOUSING BODY
20 | BEARING 61908-RS | 79 | SCREW M5*60
21 | DISTANCE SLEEVE 80 | BACK COVER
22 | HOLE SPRING 62 81 | SCREW ST4.2*16
23 | WASHER 46*365*3 | 82 | OIL SEAL
24 | STOP SPRING 83 | O-APRON 47*43%2
25 | STOP PLATE 84 | ECCENTRICITY AXIS
26 | CYLINDER 85 | DAMPING SPRING
27 | KEY 322 86 | TOP DAMPING RUBBER SLEEVE
28 | SHIFT SPRING 87 | DAMPING BAFFLE
29 | HAMMER 88 | SCREW M12
30 | O-APRON 223*3 90 | SWITCH
31 | CLUTCH 91 | HANDLE
32 | WASHER 58%48.5*2.9 | 92 | NUT M6
33 | SHAFTRING 4515 93 | BUTTON
34 | BIGGEAR 94 | KNOB SPRING
35 | WASHER 344%395%22] 95 | KNOBIRON O-RING 16*2
36 | SHAFTRING 3472 96 | KNOBIRON
37 | HOLERING 47 97 | HOLE SPRING RING 20
38 | OIL BAFFLE 98 | KNOB
39 | OILBEARING 99 | SCREW M4*10
40 | PISTON 100 | SCREW M6*40
41| PISTON PIN 8265 101_| CABLE CORD
o 42 | CONNECTING ROD 102 | SCREW ST4.2*16
43 | NEEDLE BEARING HK101412 | 103 | SHEATH
44 | BEVEL GEAR SHAFT 104 | CABLE
45 BEARING 6202-2RS 105 BOTTOM DAMPING RUBBER SLEEVE
o 46 | STEEL SLEEVE 106 | BRUSH HOLDER
47 | BIG GEAR CORE 107 | ELECTRIC BRUSH
48 | STEELBALL 5 108 | BRUSH COVER
@ 49 | RELEASE SPRING 109 | HOOP
50 | BIG CLUTCH TOOTH 110 | HOOP PLATE
o 51 | BIG PRESSURE PLATE 111 | RULER
52 | SMALL PRESSURE PLATE 112 | HANDLE SEAT
53 | SHAFT SPRING RING 14 113 | SCREW. M8*80
‘ 54 | BEARING 608-27 114 | SIDE HANDLE
o 55 | SEALRING B 115 | NUT M8
? \ @/ ~ 56 | MIDDLE COVER 116 | RULER LOCATION SEAT
| 57 | GEARBOX 117 | BUTTON SPRING
\ )@ /@( //" 58 | BEARING 6003-2RS | 118 | LOCK BUTTON
59 | BEARING PRESSURE PLATE

RH25206PM -ex-20200724



